
 

 

 

SEQ Interim Price Monitoring 

UNITYWATER 

CAPEX OPEX REVIEW  

 Rev 2 

 Final 

 30 January 2012 

 



 

The SKM logo trade mark is a registered trade mark of Sinclair Knight Merz Pty Ltd.     

  

SEQ Interim Price Monitoring 
 

UNITYWATER 

CAPEX OPEX REVIEW  

 Rev 2 

 Final 

 30 January 2012 

 

 
Sinclair Knight Merz 
ABN 37 001 024 095 
Cnr of Cordelia and Russell Street 
South Brisbane QLD 4101 Australia 
PO Box 3848 
South Brisbane QLD 4101 Australia 
Tel: +61 7 3026 7100 
Fax: +61 7 3026 7300 
Web: www.skmconsulting.com 
 

COPYRIGHT: The concepts and information contained in this document are the property of Sinclair 
Knight Merz Pty Ltd. Use or copying of this document in whole or in part without the written 
[...]
No implementation strategy was provided. The 
project has finished construction and commissioning 
recently. 

A ‘toll gate’ or ‘gateway’ review 
process to be implemented so 
that appropriate reviews are 
undertaken at milestone stages 
for selected projects 

No 

This information was not provided 

 

7.6.10. Summary 

The Burpengary East Sewage Treatment Plant predominantly treats domestic sewage with some 

industrial waste contributions from the Narangba Industrial Estate and has a current average flow 

of 7.7 ML/d Burpengary East Sewage Treatment Plant is currently being upgraded to its licence 

discharge capacity of 11.64 ML/d. 

The residual treated effluent, after recycled water use, is released to the Caboolture River and 

subsequently the Caboolture River estuary and the northern part of Deception Bay. These areas are 

known to be under significant environmental stress from the effects of urbanisation. 



 

 
     

PAGE 130 

 

 

 

The project has been assessed as prudent. The primary driver of growth has been demonstrated. 

The project has been assessed as efficient. An appropriate scope of works, acceptable standards of 

service and reasonable project costs have been demonstrated. The project has been commissioned. 

Value of expenditure not considered to be prudent or efficient – NIL. 

7.7. South Caboolture STP Upgrade and Augmentation (Stage 2) 

7.7.1. Proposed capital expenditure  

Table 62Error! Reference source not found. shows the proposed cost of the South Caboolture 

Sewage Treatment Plant Upgrade and Augmentation (Stage 2) within the 2011/12 to the 2013/14 

budgets. 

 Table 62 South Caboolture Sewage Treatment Plant Upgrade and Augmentation (Stage 
2) – Proposed capital expenditure profile 

 Costs ($000s) 

Source 2011-12 2012-13 2013-14 Total 

2011/12 Information Template 51,013 - - 51,013 

Estimate from GHD 7-5-09.xls - - - 45,862 

 

The costs presented in the supporting documentation do not agree with the costs in Unitywater’s 

2011/12 Information Template submitted to the Authority. The figures presented in the Estimate 

from GHD 7-5-09.xls are based on estimates and as such variations would be expected. 

7.7.2. Project description 

Unitywater is responsible for water supply and sewage transport and treatment services and their 

associated assets for the Caboolture, Moreton Bay and Sunshine Coast Regional Councils. South 

Caboolture Sewage Treatment Plant is one of four sewage treatment plants within the Caboolture 

area for which Unitywater is responsible. 

South Caboolture Sewage Treatment Plant originally serviced the southern part of the catchment 

but following completion of its augmentation in 1998, the former North Caboolture Sewage 

Treatment Plant was closed and the flows from North Caboolture diverted to South Caboolture. In 

2007, the plant had capacity of 40,000 EP with a design average dry weather flow of 9.6 ML/d. The 

plant uses two sequencing batch reactors and at the time was complying with its existing discharge 

licence. It was predicted that by 2021, the South Caboolture Sewage Treatment Plant would have a 

catchment of approximately 74,000 EP. 

The plant currently consists of the following infrastructure: 



 

 
     

PAGE 131 

 

 

 

 Inlet works (4 × screens and 2 × grit chamber) 

 Sequencing Batch Reactors (2 × basins and 1 × equalisation tank) 

 Aerobic digester (former aeration tank) 

 Sludge dewatering (1 × belt filter press and polymer dosing equipment) 

 Disinfection (1 × chlorine contact basin and equipment) 

 Flow balancing tanks (2 × former primary digesters) 

The predicted growth in load is the reason for the upgrade and augmentation of the South 

Caboolture Sewage Treatment Plant. 

7.7.3. Provided documentation 

The key reference documents used for this review are: 

 Tender Evaluation Report, Request for Tender No MBW10613, Construction of the South 
Caboolture Sewage Treatment Plant Augmentation, Moreton Bay Regional Council, March 
2010 

 Commercial Enterprises Committee Meeting Item 1: Detailed Design of South Caboolture and 
Woodford Sewage Treatment Plant Augmentations – Divisions 3 & 12, Moreton Bay Regional 
Council, 17 September 2008 

 Report for South Caboolture STP, Planning Study, GHD, December 2007 

 Report for South Caboolture STP, Amendments to Planning Study, GHD, September 2008 

 Burpengary East Sewage Treatment Plant, Planning Report, Final, JWP and CH2MHILL, 

September 2004 

 Capital Works Committee Meeting – 21 December 2010, Unitywater, December 2010 

 Estimate from GHD 7-5-09.xls 

 Expenditure Reconciliation.xls 

7.7.4. Prudency 

Cost driver 
The cost driver nominated for this project by Unitywater was growth.  

The conclusion that this project is driven by growth is supported by the following: 

 GHD states in the Caboolture Shire Council: Report for South Caboolture STP, Planning 

Study that they conducted a separate study for Caboolture Water in 2007 to examine the Trunk 

Infrastructure Planning for Sewerage which led to the population growth analysis identifying 

that by 2021, the catchment would be servicing approximately 74,000 EP 



 

 
     

PAGE 132 

 

 

 

 Daily totalised flows are recorded at the inlet to South Caboolture Sewage Treatment Plant. 

This data was analysed for the three annual periods of 2004 to 2006 (inclusive) and reported in 

the GHD Study. However, we can now say that as these flows were during the Southeast 

Queensland millennium drought they are atypical and could not be considered typical long 

term flows  

 Based on a conversation with Unitywater (23 September 2011), the South Caboolture Sewage 

Treatment Plant would be upgraded to the limit of the current licence so as to avoid the need to 

apply for a development application with Department of Environment Resource Management. 

The current license that South Caboolture Sewage Treatment Plant is currently operating under 

(Licence Number SR1750) states that the maximum daily dry weather release is 16,300 m3/d 

(16.3 ML/d) 

 Using the basis of 240 L/EP/day from the GHD Study, the capacity of the South Caboolture 

Sewage Treatment Plant can be upgraded to approximately 67,917 EP (16.3 ML/d) without 

having to apply for a new licence. The plant has been upgraded to a final capacity of 16.3 

ML/d to comply with this limit 

 Based on interpolation of growth data and generation rate of 240 L/EP/d the augmented 

capacity would be reached in 2018. This period between augmentations is the minimum 

utilised in industry 

The primary driver of growth has been demonstrated. 

Decision making process  
A process options review was conducted by GHD as part of the Caboolture Shire Council: Report 

for South Caboolture STP, Planning Study however it did not include a ‘do nothing’ option. The 

design options considered included: 

1) Sequencing batch reactors (existing and new) with advanced nutrient removal followed by 

filtration and disinfection 

2) Conversion of existing sequencing batch reactors to continuous-flow compartmentalised 

Bardenpho-type biological nutrient removal process with new secondary clarifiers followed by 

filtration and disinfection 

3) Conversion of existing sequencing batch reactors to continuous-flow oxidation ditch-

membrane bioreactor process, followed by back-up disinfection and a new dedicated wet 

weather treatment reactor to provide basic treatment for excess wet weather flows  

4) Retaining the existing sequencing batch reactors (treating 50 percent of the design dry weather 

flow as Stream 1) and augmenting with tertiary treatment for advanced nutrient removal plus a 

new oxidation ditch-type biological nutrient removal process with dedicated new secondary 



 

 
     

PAGE 133 

 

 

 

clarifiers (to treat 50 percent of the design dry weather flow in Stream 2), followed by 

filtration-disinfection for the combined effluents from Streams 1 & 2 

5) A new continuous-flow oxidation ditch-membrane bioreactor process treating 100% of the 

design dry weather flow, followed by back-up disinfection. The existing sequencing batch 

reactors will be used as wet weather treatment reactor to provide basic treatment for excess wet 

weather flows 

Three options were selected and then analysed based on operating costs, capital costs and net 

present value analysis (with discount rates of 4 percent, 6 percent and 8 percent).  

Finally a non-financial analysis was conducted that looked at the following criteria and weightings: 

 Technical (51%) 

 Process 

 Operations 

 Construction 

 Environmental (23%) 

 Sustainability 

 Environmental impact 

 Social (26%) 

 Community and stakeholder impact 

The rankings for the three options assessed are outlined below in Table 63. 

 Table 63 Overall ranking of options based on cost and non-cost criteria 

 

Option 1 has the lowest capital cost (including renewals) and additionally it was the lowest net 

present value in the capital expenditure analysis aspect of the financial assessment. Based on the 

multi criteria options analysis, Option 1 was selected. This option included the re-use of existing 

assets and connections to other equipment. 

This decision making process is reasonable. 

Category Units/ Maximum Option 1 Option 4 Option 5 

Overall Ranking 100% 80% 67% 30% 

Non-Cost Ranking 50% 43% 33% 25% 

Cost Ranking 50% 37% 34% 5% 

Capital Cost plus Renewals $M $28.70 $31.90 $34.14 

NPV $M $57.72 $59.44 $77.26 



 

 
     

PAGE 134 

 

 

 

The project has been assessed as prudent. 

7.7.5. Efficiency 

The scope of works  
The Tender Evaluation Report, Request for Tender No MBW10613, Construction of the South 

Caboolture Sewage Treatment Plant Augmentation states that the main elements of the 

augmentation works are: 

 An inlet dry weather flow balancing tank to optimise performance of the downstream 

biological process units 

 Modification of the existing inlet works to provide flow splitting to the new dry weather flow 

balancing tank 

 Two additional sequencing batch reactor basins with ancillaries including additional blower 

capacity, recycle flows and screening etc 

 Conversion of one of the disused existing secondary clarifier tanks to serve as a gravity 

thickener for waste activated sludge 

 Two new belt filter presses, covered sludge hoppers and a new sludge dewatering building 

 Tertiary treatment facilities for nitrogen removal comprising moving bed biofilm reactors with 

methanol dosing and surface filters 

 Chemical dosing facilities for supplementary chemical phosphorus removal (alum) and 

alkalinity correction and corrosion control (sodium hydroxide) 

 New divided chlorine contact tank, upgrading of the existing chlorination facilities and new 

chlorination building 

 Provision of odorous gas collection, extraction and treatment facilities for the existing inlet 

works, the anaerobic selector reactors of the existing and additional sequencing batch reactors, 

the inlet flow balancing tank and the sludge dewatering facility 

 Internal plant pipework and pump stations for waste activated sludge, thickened waste 

activated sludge, dewatering filtrate, washwater, chemical dosing dilution water, service water, 

and chemical dosing 

 All associated civil, electrical and mechanical equipment and instrumentation 

The scope of works to be delivered is considered reasonable. 

Standards of service 
The concept design upgrade was designed to meet an effluent release quality corresponding to a 

total nitrogen level of 2.5 mg/ L and a total phosphorous level of 0.3 mg/ L. This was not based on 

the Department of Environment Resource Management license. The license (Licence Number 



 

 
     

PAGE 135 

 

 

 

SR1750) states that South Caboolture Sewage Treatment Plant’s release quality standard is a total 

nitrogen level of 5 mg/ L and a total phosphorous level of 1 mg/ L.  

In response to another project that has been reviewed as part of this consultancy, the Burpengary 

East Sewage Treatment Plant Stage 2 Augmentation, a report (Burpengary East Sewage Treatment 

Plant, Planning Report, Final, JWP and CH2MHILL, September 2004) was provided. It states 

“The targets for the effluent nutrients have been revised to 2.5 mg/L Total Nitrogen and 0.3 mg/L 

Total Phosphorus. The revised targets have been developed in consultation with the EPA (DERM) 

with the objective of reducing impacts on the northern part of Deception Bay and enhancing reuse 

opportunities for the reclaimed water generated”. As both the Burpengary East and South 

Caboolture Sewage Treatment Plants discharge into the Caboolture River, the design criteria would 

be expected to be the same. This supports the concept design effluent quality. Further Unitywater 

advise that a “briefing was provided to all government agencies on 01 April 2009 by the former 

Moreton Bay Water and it was clear that all agencies considered that this was a prudent course of 

action.” 

As the development of the revised target was completed in consultation with the regulator, and as 

these targets are comparable to those used for other environmentally stressed receiving waters in 

Queensland, the standards of service are assessed as reasonable. 

Project cost 
A breakdown of the original capital cost expenditure budget is provided below in Table 64. 

 Table 64 Summary of costs 

Work Stage Budget 

Design $2.0M 

Land/ Authority/ Approval Costs $0.4M 

Early Works (sludge removal) $1.5M 

Construction (Main Contract) $36.7M 

Construction (Outfall) $2.0M 

Commissioning Costs $0.2M 

Project/ Contract Management $1.2M 

Contingency $4.0M 

Total $48.0M 
Source: Capital Works Committee Meeting – 21 December 2010 (Unitywater 2010) 

In the Tender Evaluation Report, Request for Tender No MBW10613, Construction of the South 

Caboolture Sewage Treatment Plant Augmentation the budget estimate was revisited in June 2009 

upon the completion of the detailed design and stated as being $41,600,000. However, no 

documentation has been provided detailing these costs. 



 

 
     

PAGE 136 

 

 

 

Requests for expressions of interest were advertised on the 1 August 2009 for tender for the design 

and construction contract. The tender price from the eventual shortlist of tenderers is summarised 

in Table 65Error! Reference source not found.. 

 Table 65 Tenderer Project Cost Estimates 

Tenderer 
Capital Cost (exclusive of 

GST) 
Percentage of Highest 

Capital Cost 



 

 
     

PAGE 137 

 

 

 

Tenderer 
Capital Cost (exclusive of 

GST) 
Percentage of Highest 

Capital Cost 



 

 
     

PAGE 138 

 

 

 

Tenderer 
Capital Cost (exclusive of 

GST) 
Percentage of Highest 

Capital Cost 



 

 
     

PAGE 139 

 

 

 

Tenderer 
Capital Cost (exclusive of 

GST) 
Percentage of Highest 

Capital Cost 

John Holland Pty Ltd $36,408,622.79 111% 

 

The tenders were evaluated against the following criteria: 

 Project team (including subcontractors)   

 Management systems     

 Project methodology     

 Quality of equipment     

 Cost      0% 

The results from the multi criteria analysis are presented below in Table 66. 

 Table 66 Multi criteria analysis results 

Ranking Tenderer Total Score 

1 John Holland Pty Ltd 95 

2 

3 

4 

 

Although the John Holland Pty Ltd tender was the highest cost (+11 percent greater than the lowest 

tender), it was selected based on the results of the multi criteria. The detailed cost breakdown of the 

John Holland tender was provided by Unitywater. 

Upon request, Unitywater submitted the Expenditure Reconciliation.xls. A summary of the costs is 

shown in Error! Reference source not found.. 

 Table 67 Unitywater Authority submission comparison 

Description 
Last Year’s Submission to 

the Authority (Project 10613) 
This Year’s Submission to 

the Authority (Project C9069) 

WIP Balance B/Fwd 1/07/09 2,075,241 - 